e TS ST S

25 HP BICYL. 122CM HYDRO

00020737 MC250H 183119 2.21.02 RD
PRINTED IN U.S.A.



EPAIR PARTS

TRACTOR- -MODEL NO. 917. 277080

ECTRICAL

e

%
4{}

[



KEY PaRT

N NQ, DESCRIPTION

1 163465 Battery

2 74760412 Bolt, Hex 1/4-20 x 3/4

8 76034 Tray, Battery

10 145211 Bolt, Btr Front 1/4-20 x 7-1/2
11 150109 Holddown Battery Front Mount
1 145769 Nut, Push Nylon Battery Front 1/4
16 176138 Switch Interlock Push-In

21 175449 Harmness, Light

24 47984 Cable, Battery

25 146148 Cable, Battery

26 175158 Fuse

27 73510400 Nut Keps Hex 1/4-20 UNC

28 145491 Cable, Ground

b 180784 Swiich, Seaf

30 175442 Switch, Ignition

33 175447 Key

40 179737 Harness, Ignition

41 71110408 Bolt Fin Hex 1/4-20 Unc x 1/2
42 131563 Cover, Terminal

43 178861 Solenoid

45 177500 Ammeter

46 177501 Hourmeter

50 178461 Switch Pto

55 17480508 Screw Thdrol 5/16-18 x 1/2
79 175448 Lamp and Holder Asm
81 109748X% Relay Asm

NOTE: All component dimensions given in U.S.
inches 1 inch = 25.4 mm



EP&ER?PAW'S
- TRACTOR- -MODEL NO. 917. 277080
IASSIS AND ENCLOSURES




ST R R By

TRACTOR- -MODEL No, 917. 277080

ﬁ%‘%&i@%@ AND ENCLOSURES

KEY papt

NO. mo

1 174619

2 176554

3 17060612

9 172542% 418
10 72140608

11 174996

13 179174x010
14 17430608

17 172540815
20 180679

23 124008

25 19131312

26 STD541437
28 1749455445
29 174944x419
0 175692X615
31 139975

37 17490508

38 175710

39 174988

42 172545x599
43 172544%509
54 174993

60 STD533707
64 174997

74 STD541437
142 75702

143 154065

144 4 75582

145 158504

154 174679

185 174880

158 162037

159 155123%41g
166 1 64863

206 170165

209 170006 12
215 172543x615
219 170005 12

NOTE: Ay compon

QESCRIPTZQN
Chassis
Drawbay

Screw, 3/8-16 x 3/4
Dash

Bolt RDHD 3/8-16 UNC x 1
Pane|, Dash, LH

Pane, Dash, RH

Screw Thdrol 3/8-16 x 1/2

Hood Assembly

Plate Battery

Bushing Snap

Washer 13/30 X13/16 x 12 Gauge
Locknut, Hex, with Insert 3/3-1g UNC
Grille

Lightbox Dyay

F ender/Footrest

Bracket, Fender/Support

Screw, Thdrol. 5/1 6-18x 1/0 TYT
Bracket Asm Pivot Mower Rear
Bracket Pivot Hood

Lenslh

Lens Rh

Duct Hoog

Bolt Rdhqg Sank 3/8-1g UNC x 274
Dash Lower

Nut Crownlock 3/8-16 UNC

Plate Reinforcement

Bracket Swaybar Chassis

Bracket Footrast

Rod Pivot Chassis/Hood

Bracket Dash Rh

Bracket Dash Lh

Parking Brake Bkr

Cupholder Sl Bk

HWHDHI-LO‘ #13-16x3/4

Bolt Shoulder 5/1 6-18

Screw Hexwsh Thdr 3/8-16 X 3/4
Bumper

Serew 5/16-18 3/4

. \ ent dimensions given i b.s.
inches 1 ingh = 25.4 mm



REPAIR PARTS
©  TRACTOR- -MODEL NO. 917. 277080

DRIVE

/ \\ he, 0.
19 S
— /250/0 .

% /241232 Py
240 r@@ (242 £y 323225
233)%%’ ‘ :

237"




Bl SRS A

-

DRIVE
KEY  PART ' KEY PART
NO.  nNO. DESCRIPTION NO.  NO. DESCRIPTION
“ T Transaxle (See Breakdovvﬂ) 77 123583% Key, Square
Hydro gearMocdlef 323-0510 78 121748X Washer 25/32 x 1.5/5 16 Ga.
6 17060512 Screw 5/16-18 x 3/4 89 174901x418 Console, Shift
9 174367 Clutch Elec 90  124346X Nut Self-Thd Wsh-hd 174 Zinc
15 74490544 Bolt Hex Flghd 5/16-18 Gr. 5 95 180825 Rod Bypass
16 73800500 Nut Lock Hex W/ins. 5/16-18 Unc 96 4497H RetainerSpring 1" Zinc/Cad
17 126197 Washer 1-1/2 OD x 15/32 1D x 250 116 72140608 Bolt RDHD SQNK 3/8-16 Unc x 1
19 73800600 Nut Lock Hex W/Wsh 3/8-16 Ung 120 73900600 Nut Lock Flg 3/8-16 Une
20 173837 Bolt Hex 7/16-20 x 4 X Gr. 5-1.5 150 175456 SpacerRetainer
21 175086X505 Knob Custom Control Cruise 151 19133210 Washer 13/32 x 2 x 10 Ga,
22 175898 Rod, Brake 202 72110612 Bolt Carr Sh 3/g-16 X1-1/2 Gr. 5
24 73350600 Nut, Hex Jam 3/8-16 Une 212 14s5p12 Nut HexFlange Lock
25 106888 Spring, Brake Rod 214 174735 Link Transaxle
26 19131315 Washer 215 175646 CoverPedal Forward
7 76020412 Pin Cotter 1/8 x 3/4 CAD, 217 179433 Pedal Reverse
28 179607 Rod, Parking Brake : 218 174713 Arm Control Pedaj Reverse
29 17608X505 Knob Brake Parking 219 174839 Bracket Frest p oAl Hyd
3 169592 Bracket, Transaxle 220 174711 Bracket Mtg. Pedal Contiof
32 74760512 Bolt Hex Hd 5/16.18 Une x 3/4 221 72140606 Bolt Rdhd Sani 3/8-15 Uncx 3/a
3 72140506 Bolt Rdhg Sqnk 5/16-18 tne x 3/4 222 73680700 Nut Crownlock 7/ 16-14 Une
34 175578 Shaft, Foot Peds| 223 174840 Washer Nylon 11/16 1D x 080
35 120183% Bearing, Nylon 224 174736 Pedal Forward
35 19211616 Washar 225 174712 Arm Control Peda| Forward
2] a7 1572H Pin, Roll 226 174502 Holt Pivot Spacer
. 38 179114 Pulley, Composite, Flat 227 174710 Cam Reverse Pedal | T
35 74760648 Bolt Fin Hex 3/8-15 Uncx 3 228 17o0an Bolt Shoulder 571 6-18
41 175555 Keeper, Belt [dler Flat 228 176451 Washer Serrated 5/16 X.75
47 127783 Fulley, ldler, V-Groove 231 174573 Strap Torque
48 154407 Bellcrank Clutch Grng Drw Gt 232 175570 Actuator Cryjse Disengage
49 1232085% Retainer, Belt 233 174856 Pawl Control Cruice
20 74760624 Bolt 234 174858 LeverControf Cruise
51 73680600 Nut Crownlock 3/8-16 UNC 235 174857 Sector Conirol Cruise
52 73880500 N ut, Crownlock 5/16-18 Ung 236 128903 Bolt Shoulder 3/8-16 Ung 1/44
53 105710% Link, Clutch 237 170165 Bolt Shoulders/16-1 8
56 105708X Spring, Return, Cluich 238 175807 Arm Mtg. Cruise Sector
55 17060620 Screw 3/8-16 x 1. 1/4 239 17490508 Screw Thdrol 5/16 X172
57 140294 V-Belt, Ground Drive 240 175610 Spring Return Cryise Control
5o 169691 Keeper, Center Span 241 73920400 Nut Centerfock 1/4 -20 Ung
61 17120614 Screw 3/8-16 x 875 242 74780412 Bolt Fin Hex 1/4-20 Unec x 3/4
62 123533X Cover, Pedal 243 178289 Bracket Anti-Rotation Cvx
63 175417 Pulley, Engine 244 166880 Screw 5/16-18 x 5/g
85 10040700 Washer 25 17060612 Screw 3/8-16 x 3/4
66 154778 KeeperBelt Engine 253 179420 Washer .3125 x 615 x 16 Ga
74 137057 Spacer, Axle 254 178082 Clip Retainer
7 - [ Yieis 4 3
‘:’g fgégggé g%?ﬁgr 202 X174 x 16 Ga. NOTE: Al component dimensions givenin iJ.s. inches

Tinch = 25.4 mm



(EPAIR PARTS

TRACTOR- -MODEL NO 917. 277080

TEERING

10



« OB LI TR S St N
B U Eimﬂwfm%k%m %31;@;%%% % :*::?%

TRACTOR- -MODEL NO., 917. 277080

KEY  PART
NO. NO.
1 175139X418
2 172383
K- 169840
4 169839
5 6266H
& 121748X
8 12000029
10 175121
11 STD551137
12 73940800
13 136518
15 145212
7 177883

24 17060612
32 170162
33 19111218
34 STDES1131
35 73540500
36 165105
37 152927
38 175140X418
40 STD541537
41 159945
42 174530x418
43 121749X
46 121232
64 160367
67 72140618
65 169827
71 175146

P 19182411
& 169835
87 173966
88 175118
91 175553

DESCRIPTION
Steering Whee|

Axle Assembly

Spindle Assembly, | H.

Spindle Assembly, R.H.

Bearing, Race, Thrust, Hardened
Washer 25/32 x 1-5/8 X 16 Gauge
Ring, Klip

Draglink

Washer, lLock

Nut Hex Jam Toplock 1/2-20 Un#
SpacerBrg Axle £ ront

Nut Hexflange Lock

Shaft Assembly, Steering
Screw, 3/8-16 x 5/4

Rod, Tie

Washer 11/32 x /4 X 16 Ga.
Washer Lock Hvy Spr. 5716
Crownlock Nut 5/1 6-24 Unf
Bushing, Steering

Beraw

Inser, Steering Wheel

Nut Lock Center 3/8-24 Unf
Adapior, Steering Whee|

Boot, Steering Shaft

Washer 25/32 1-1/4 x 16 Gauge
Cap, Spindle

Spacer Brace Axle

Bolt Rdhd 5q3/8-16 UNC x 2-1/4
Axle, Brace

Steering Asm

Washer 9/16 1d x 1-1/20d 11 G 7in
Bracket Susp Chassis Front
Washer Flat .781 x 1-1/2 % 14
Bolt Shoulder 7/1 6-20 Unc

Clip Steering

NOTE: All component dimensions given in
U.B. inches 1 inch = 25.4 mm

11



IEPAIR PARTS

TRACTOR- -MODEL NO 917. 277080

NGINE

—

AR

Y R

OPTIONAL EQGUIPMENT

Spark Arrester

12



FRRTA A  o

e

TRACTOR- -MODEL NO. 817. 277080

KEY PART
NO. NO, DESCRIPTION

1 175437X505 Control, Throttle

3 el Engine, (See Breakdown) B&S Model Nurmber
: 446777-0197-E1

4 149723 Muffler

5 159655 Pipe Exhaust Lh

8 160588 Pipe Exhaust Rh

8 171877 Bolt 5/16-18 Unc x 3/4

10 162797 Shield Heat

13 165291 Gasket (See Engine Breakdown)
14 148456 Tube Drain Oif Easy

16 11050600 Washer, Lock, Fxternal Tooth 3/8
17 1706062 Screw Thdrol 3/8-16 x 1-1/2

23 169837 Shield, Browning / Debris Guard

25 175440X505  Choke Control
25 73800800 Nut, Keps 3/8-24 Unf

23 137180 Kit, Spark Arresior
iy 157103 Tank Fuel
a2 161696 Cap Asm Fuel

“3 123487% Clamp, Hose
34 1068082X Pad, Spacer

a7 B8543R Line, Fuel
a3 148315 Plug Drain Cil Easy

39 109227X Pad, Idler

45 17000612 Screw Hexwsh Thdr 3B-16 x 3/4
62 10040500 WasherLock 5/16

72 71070512 Screw Hex Cap 5/16-18 x 374

81 73510400 Nut Keps Hex 1/4-20 UNC

102 164863 Screw Hwhd H.-Lo #1301 6 x3/4
NOTE: All component dimensions given in

V.S inches 1 inch = 25.4 mm

13



REPAIR PARTS

TRACTOR- -MODEL NO. 917. 277080

SEAT ASSEMBLY

)
i1}
=%

PART
NO.
175134
140851
71110616
19131610
145006
STD541437
124181X
17000616
19131614
10 182483
11 177957
12 121246X

o
Fn

@m __,__,_k{"
/ AN
/

1
12
DESCRIPTION
Seat
Bracket, Pivol, Seat
Bolt

Washer 13/32 x 1 x 10 Gauge
Clip, Push-In Hinged

Nut

Spring, Seat

Screw 3/8-16x1-1/2

Washer 13/32 x 1 x 14 Gauge
Pan, Seat

Knob Seat

Bracket, Switch Mounting

14

14 72050412
15 121249X

16 123740X
17 123976X
18 124238X

21 171852

22 STD541431
24 19171912
25 127018X

NOTE: All component dimensions given in U.S. inches

1 inch =254 mm

18
T e
]
g i
|
9\ | !/ 3
\{9? E’
‘ g
%/% {@ T
= =
! = §
T @v/ 6
| ’ %}’ 4 o
i ll { gﬁj} f"z
i i
X % i ol
E 1’ //f;’fz ‘ I@J,"‘
) "
IR R 2 N DL
P T . -
i i 2 m}"\ \\{1 /i el \ﬁ///
I A Tl
o I g
? | |
- \ P !
;’// \:‘"\ ' /‘// J
e i \',h ! // ///
\ /,/’\J[/ //,
/r/// "\1\\ .
~ - //)/ PR M’ \\\ (’/
VAPl SO N
(’ e \\\ [ éb ‘\\
Y a‘\L N /,/”\\\\
I
\\\\ \\\/:: - .
Pee ) Tl PR
L o o
! = ’
- P
I
v<f/vL s~ i
AN | a
R S o A B "‘
\):;;/ R \\\/:\\\ //“f&": Qj:?,)""‘/ﬂ
™~ 1 A
K ! = -3
:: .,—'”‘“‘;\” &i{}_‘.ﬁ/ it
‘f*,j//
KEY PART
NG, NG DESCRIPTION
13 121248X Bushing, Snap

Bolt, Carriage 1/4-20x 1-1/2
Spacer, Split

Spring

Locknut, Flange 1/4 Grade 5
Cap Spring Seat

Bolt, Shoulder 5/16-18 UNC

Nut

Washer 17/32 x 1-3/16 x 12 Gauge

Bolt, Shoulder 5/16-18 x .62



REPAIR PARTS

18

A TRACTOR- -MODEL NO. 917. 277080
DECALS i3 .

oy

/Mmm"ﬂw?

N

(BN
24

14
KEY PanpT ’ KEY PART
NG, NO. DESCRIPTION NO,  pNO. DESCRIPTION
:; 280958 Decal, Sea 17 159736 Decal, Chassis Hot Mufler
2 174969 Reflector L.H. 18 177913 Decal, Panel Side
3 177809 Decal, Hood, R.H. 20 145005 Decal, Battery Dngr/Psn Sym
4 177910 Decal, Hood, L_.H. 21 177889 Decal, Grille
5 182166 Decal, Cut Finger 22 174970 Reflector RH
6 145498 Decal, Read Owners 24 178482 Decal, Deck Heavy Duty
7 181572 Decal, B&S 25 ELS -- 138311 Decal, Lift Handle
8 159737 Decal, Brake Clutch .- 162598 Decal, Draw Bar Load
9 182130 Decal, Dash Lwr -~ 74998X418  Pad Footrest LH
12 148046 Decal, V-Belt Drive Schematic .- 175542X418  Pad Fooltrest RH
13 177830 Decal Strg Whesl - 168210 Decal, By Pass Lt Hydro
14 175291 Decal, V-Belt Schematic - 183117 Manual OperFuro
15 180433 Decal, DBA _ -~ 183118 Manual Oper Scand
16 138047 Decal, Battery Diehard -- 183119 Manual Repair Parfs
KEY PART
NG, NO. DESCRIPTION
1 59192 Valve Cap, Tire
— = 2 65139 Stem, Valve
WHEELS & TIRES 3 177750 Tire, Front
4 59804 Tube, Front Tire

(Not Provided, Service ltem Only)

5 106732X417  Rim, Front
5 278H Fitting, Grease (Front Wheel Only)
7 8040H Bearing, Flange (Front Wheel Only)
8 106108X417 Rim, Rear
9 177751 Tire, Rear
10 71524 Tube, RearTire (Not Provided,
11 8ervice ltem Only)
11 104757X417  Cap, Axle
- - 144334 Sealant, Tire 10 oz.

NOTE: All component dimensions givenin U.S. inches
1inch = 25.4 mm




(EPAIR PARTS
" TRACTOR- -MODEL NO. 917. 277080

FT ASSEMBLY

16



HEPAIR PARTS

LIFT ASSEMBLY

P

LN

E
10

=

Fethandin I *2 62 BN U IVI R
o

13
16
16
17
1e
20
31
a2
a7
a8
40
41
48

Y

PAR
NO,

178504
158476
178981
12000002
19211621
120183X
175830
175370
175371
4930M
175562
73350800
175689
73800800
163552
176205
175994
155087
123935X
17060516
18112410
155098
145212
19171416
175378
175802
175560

TRACTOR- -MODEL NO. 917, 277

]

DESCRIPTION

Plunger Assembly

Shatft Assembly, Lift

Pin, Groove

E-Ring

Washer 21/32 x 1 x 21 Gauge
Bearing, Nylon

Grip, Handle, Fiuted

Link, Lift, LL.H.

Link, Lift, R.H.

Retainer Spring

Plate Asm Suspension Front

“NutJam Hex 1/2-13 Une

Trunnion Front Susp.

Nut Lock w/Wsh 1/2-13 Une
Retainer Spring

Trunion Sups. Arm.

Nut Lift Link 7/16-20

Pointer Height indicator

Plug Hole

Screw 5/16-18 x 1

Washer 11/32 x 1-1/2 x 10 Ga
Indicator Height Stit

Nut Hex/Large Lock

Washer 17/32 x 7/8 x 16 Ga.
Arm Suspension Rear LH
A Suspension Rear RH
PinFlange

: Alf component dimensions given in U.S. inches
inch = 25.4 mm



EPAIR PARTS

TRACTOR- -MODEL NO. 917. 277080
JWER DECK

18



REPAIR PARTS
- TRACTOR- -MODEL NO. 917, 277080

MOWER DECK

KEY PART
NO.  NO.

1 180358

3 138017

5 4939M

6 178024

8 174365

11 180054
13 174360
14 174358
15 110485X
16 174493
18 72140505
19 132827
=0 174378

2 72880500
24 105304X
25 178102
26 110452X
27 1806554428
28 18111016
29 121491
30 173864
31 122963
22 177865
33 178342
35 19131316
37 177968
39 174375
42 165723
43 174373
45 174343
45 137729
47 180808
48 174368
49 73580600
30 72110612
5 175820

34 74780616
35 72140608

DESCRIPTION

Deck Weldment Mower 48
Bracket Asm., Sway Bar
Retainer Spring

Sway Bar Deck

Bolt 7/16 Asm. Blade

Blade

Shaft Mandrel Asm. Greaseable
Housing Mandrel

Bearing, Ball, Mandre!

Stripper Mandrel Deck

Bolt, Carriage 5/16-18 x 5/8
Bolt, Hex Hd, Shoulder 5/16-18
Baffle, Vortex Mower

Nut, Crownlock 5/16-18 UNC
Cap, Sleeve

Spring, Torsion

Nut, Push

Deflector Shield

Washer 11/32 x 5/8 x 18 Ga.
Hod, Hinge

Serew, Thdroll Washer Head
Washer, Spacer Mower Vented
Pulley, Mandrel

Nut, Fig. Top Lock Cntr. 9/16
Washer 13/32 x 13/16 x 16 Ga.
Pulley, Idler, Flat

Pulley, Idler, Driven

Spacer, Retainer

Arm, Idler Secondary

Cover, Mandrel Deck

Screw, Thdroll. 1/4-20 x 5/8
V-Belt, Mower, Secondary
V-Belt, Mower, Primary

Nut, Crownlock 3/8-16 UNG
Bolt, Carr. 3/8-16 x 1-1/2 Gr. 5
Pulley ldler Flat

Bolt Fin Hex 3/8-16 x 1

Bolt RDHD SQNK 3/8-16 x 1

19

KEY PART
NO.  pNO,

56 155586
57 156941

72 19131312
80 74760516
91 180534
92 73800600
94 176066
o5 180535
97 133943
98 179479
89 181775
100 72110616
108 72110404
108 73680400
110 175018
12 174387
113 72110508
114 174384
M5 174609
116 137644
117 174873
118 73930600
118 18121414
121 174371
122 174608
126 174372
130 17000616
180 73800500
182 179127
183 163552
184 173979
- 181579

- - 174356

DESCRIPTION

Bar Pnt Adj.

Pin Head Rivet

Washer 13/32 x 13/16 x 12

Bolt Hex Hd 5/16-18Unc x 1
Bracket Asm Noseroller LH

Nut Lock Hex W/Ins 3/8-16
Noseroller

Bracket Asm Noseroller RH
WasherHardenad

Spring Primary Drive

Pulley ldlerv*®

Bolt RDHD Sgnk 3/8-16 UNC x 2
Bolt Carr.

MNutCrownlock 1/4-20

Arm Spring Secondary

Link Tension Relief Lever

Bolt Carr. 5/16-18 x 1

Tension Asm Relief Lever

Arm 8pring Tension Relief
Bolt, Shoulder

Gauge Wheel

Nut, Centerlock 3/8-16 UNC
Washer 3/8x7/8 x 14 Ga.
Spring Secondary Drive
Bushing Pivot Tension Relief
Arm, Idler, Primary Deck
Screw 3/8-16x 1.0

Nut Lock Hx W/ins 5/16-18 Une
Rod RollerNose

Retainer Spring

Keeper Belt Idiar

Replacement Mower, Completa
Mandrel Asm. Service (includes
<ay Nos, 13-15)

NOTE: All component dimensions given in U. 8.
inches 1inch = 25.4 mm



EPAIR PARTS

TRACTOR- -MODEL NO. 917. 277080
'DRO GEAR TRANSAYLE - - MODEL NUMBER 323-0510

2
39k
uj

)

&' Huil
nne J

8.820
a (O Bo

127 - Beat and O-ring Xt {Phogu

N,
%%@,5@
AN

/
\

0 Oil-73.8 02 (CZde 7

§-Sealant (Joint o slancheita)

57-20W

20



1

H

Hore® &
how

r

HYDRO GEAR TRANSAYL

KEY PART
NO.  NO.

170351
170352
170353
170354
169898
170355
170356
170357
170358
10 170359
11 170360
12 169870
13 170361

D~ O WA

14 169869
16 170362
17 170383

18 178781
19 150771

23 170365
24 170366
27 170367
28 170368
29 170369
3 170370
31 170371

32 170389

3 142991
34 170380
35 170391
36 170382
37 150792
38 150793
39 150809
40 170393

41 170394
42 170395
43 170396
44 150767

45 170397
48 170398

47 170389
43 170400
49 170401
50 170402
51 170403
52 170404
53 170405
54 170406

55 142977
56 142878
57 150798

58 170407
58 170408
60 142883
61 142882
62 142887
63 170410
64 142892
65 170411
66 170412
67 170413

R PARTS

TRACTOR- -MODEL NO. 917. 277080

DESCRIPTION

Main Housing, Assembly

Side Housing, Assembly

Center Section, Assembly
Swashplate, Trunion Machined
Block - Assembly

Sealant 10.5 Oz

Hex Flange Screw 1/4-20 X 1.25
Stud, 5/16-24 Hex Double Fnd
Shaft, Input

Hing - Retaining

Spacer

Ring - Retaining

Seal, Lip .67 X 1.58 X 276

Ball Brg 17mm Id X 40mm Od X 12mm
Hex Flange Head Screw 5/16-24X0.75
Lip Seal 18 X 32 X 7

Arm, Control

Bearing, 30x52x13 Thrust

Check Plug Assembly, Washer
Shatt, Motor

Gear - Pinion, 13t

10148t Gear

Gear, 10t Jackshaft

60t Bull Gear

Sleeve Bearing .75 X 1.575 X 625
SleeveBearing(Outboard)
75x1.750%.625

Washer, 3/4 1d X 1-1/2 Od X .13 Thk
Lip Seal Axle Seal

Shaft, Axle .75 X 11.39 (Key, R.H.)
Shaft, Axle .75 X 16.99 (Key, L.H.)
Miter Gear (Splined)

Miter Gear 15t (0.5 id)

Shaft

Ring, Spiral Retaining

Pin, Jackshaft

Magnet, Ring

Spring, Bypass

Hydro Mtg Screw 3/8-24 X 2.5 Long
Filter

Base, Filter

Actuator, Bypass

Rod, Bypass Actuator

Arm, Bypass

Retaining Ring .250 External
Seal, Lip .741 X .250 X 250 Te
Flat Washer, 5/8 1d X 1.0 Od X .05 Thk
Retaining Ring

Bearing, Center Block

Spring - Helical Compression
Washer

20w-50 Oif

Brake Yoke

Rotor, Brake

Brake Puck

Puck Plate

Brake Actuating Pin

Hihes 1/4-20x2 W/Patch,SpecialF?ange
Bolt, 1/4-20 X 1 W/Patch

Spacer

Spring, Brake Arm Bias

8q. Hd. Bolt 5/16-24-Ribbed

21

KEY
NQ,

68
69
70
71
72
73
74
75
76
77
78
79
80
a1
82
83
84
85
87
88
80
93
84
95
96
a7
98
99
100
101
102
103
107
108

109
111
113
114
116
117
119
120
121
122
123
124
125
126
127
128
130
131
132
133
134
200

E - - MODEL NUMBER 323-0510

PART
NO.

178782
170415
170416
170417
170418
142884
170418
170420
170421
170422
142969
142980
150778
170423
170424
161168
170425
170426
142917
170429
170430
170431
178783
178784
178786
178787
178789
178792
178793
178794
178795
178796
170432
170433

170434
170435
170437
178797
170438
178799
170439
170440
170441
170442
178800
170444
170445
170446
170447
173165
178802
178803
178804
178806
178808
173839

DESCRIPTION

Arm, Brake

Siotted Hex Nut 5/16-24

Cotter Pin 3/32 X 3/4

Compression Spring Brake Anti-Drag
Washer, Ht.51.D. X 1 0.0, X .032
Flat - Washer 11/32 1.D. X 7/8 O.D
Qil Seal .625 X 1.0 X .25

Check Plug Assembly, 027, Washer
Stud, 5/16-24 Friction Pack

Puck, .330 X 1.50 X .0975

Spring, Helical Comp

Spacer

Hex Lock Nut 5/16-24Unjf(Nyion Insert)
Wedge, Friction Pack

Clip, Washer .316x1.50x.1046 (Plated)
Pin, Standard Headless

Fitting, 5/16 Sae 5/32 Tube

Hose, Expansion Tank

Cap - Poppet Valve

salt, Self Tapping 10-32 X 1/2

Puck, Inner Wedge

Spring Clip - Housing Thrust
Bearing, Ball

Screw, Socket Head Cap 5/16-24X1-1/2
Spacer, Locating

Screw, SFHCS 5/16-18 X1

Arm Retumn

Puck, Adjusting

Washer, 24 1D X 1.60 OD X 239
Spring, Extension

Spacer .260 1D X 560 OD X 870
Bracket, Torgue

Deflector

Washer,Motor Shaft

7 1idx1.150dx%.030thk

Plug, Sase #6

O-Ring .07 X ..301 1.D.

Bracket, Support Expansion Tank
Spring

Sificon Sponge

Pin, Spring

Fan, 7 In.

Fuliey

Hex Lock Nut 1/2-20 (Nyion Insert)
Washer, Belleville

Beit Keeper

Center Section-Filter-Bypass Assembly
Filter Assembly

Fan - Pulley Service Assembly

Seal - O-Ring Kit

Kit, Expansion Tank

Stud Ball

Bracket, Cruise Damper

Hex Nut 5/16-18 NC

Damper

Washer, Helical Spring Lock 5/16
Transaxle Complete

NOTE: All compenent dimensions given in U.S. inches
Tinch = 25.4 mm



